
HeFSSA Prac++oners Program 2016 

Theme – “What is NEW in Heart Failure treatment?”

	
08:00 	 	Registra-on	
08:25 	 	Welcome	and	Thank	You	to	Sponsors		
08:30 	 	The	new	kid	on	the	block	–	“	ARNI”							
09:15 	 	How	do	I	effec-vely	diurese	my	pa-ent?	Anything	
new?	
10:00 	 	Tea	Break	
10:30 	 	Drugs,	devices	and	procedures	to	offer	the	atrial	 	

	 	fibrilla-on	pa-ent-	new	and	exci-ng	
11:15 	 	The	NEW	Heart	Failure	guidelines	from	ESC	(Europe)	
11:45 	 	Ques-onnaire	
12:00			 	Departure	
					



 
CASE STUDY: 

The NEW Heart Failure Guidelines from ESC 
2016 

 







67	year	old	woman	known	with:	
•  Hypertension	
•  Diabetes	
	
3	week	history	of	dyspnoea,	now	unable	to	walk	more	than	
50m	on	the	flat,	3	pillow	orthopnoea	and	intermiZent	PND	
with	a	nocturnal	cough	
She	also	recently	noted	that	her	legs	were	swelling.	
She	is	currently	experiencing	no	chest	pain	nor	palpita-ons	

Case study


Current	meds:		SHE	HAS	NO	MEDICATION	ALLERGIES	
•  Hydrochlorothiazide	12.5mg	po	daily	
•  Enalapril	5mg	po	daily	
•  MeLormin	1g	po	bd	



• Respiratory	distress	–	RR	32	breaths/min,	Sats	
(room	air)	92%	
• Pulse	108	beats/min	and	regular	
• Bilateral	ankle	oedema	
•  JVP	elevated	to	angle	of	jaw	
• A	volume	loaded	apex	in	6th	ICS,	AAL	
•  2/6	PSM	at	apex	with	radia-on	to	axilla	
• Bilateral	crackles	at	lung	bases	

Clinical examina+on




CXR, ECG, Echo
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Making a diagnosis


Clinical	syndrome	with	some		
•  Typical	symptoms:	breathlessness,	ankle	swelling,	
fa-gue	
•  Typical	signs:	elevated	JVP,	pulmonary	crackles,	
peripheral	oedema	

Caused	by	a	structural	and/or	func-onal	cardiac	
abnormality	
•  	resul-ng	in	reduced	cardiac	output	and/or	

elevated	intracardiac	pressures	at	rest	or	during	
stress	



Signs and symptoms typical of heart failure




Signs and symptoms




Diagnos+c algorithm


If	these	are	all	normal,	heart	failure	is	unlikely	
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EF classifica+on of heart failure 




Our pa+ent


• Clinical	symptoms	and	sign	sugges-ve	of	
heart	failure	
• CXR	showed	pulmonary	oedema	
• ECG	showed	sinus	rhythm	and	a	LBBB	
• Echo:	Dilated	LV	with	EF	30%	and	moderate	
MR	

	

HOW	WOULD	YOU	TREAT?	





ALL	paTents	unless	CI	or	not	tolerated	should	get	
and	ACE-I,	betablocker	or	MR	antagonist	for	survival	
benefit	



ACE-Inhibitors reduce mortality






ARB Trials


•  Have	not	consistently	been	
shown	to	reduce	mortality		

•  Reserved	for	those	who	are	ACE	
intolerant	or	those	who	can	
take	an	ACE	but	not	an	MRA	

CHARM	-	Candesartan	 VALHeFT	-	Valsartan	



Beta-blockers


•  Reduce	morbidity	and	mortality	in	
stable	pa-ents	with	heart	failure	
despite	being	on	an	ACE-I	

	
•  Used	in	addi-on	to	an	ACE-I		
	
•  Start	at	low	dose	and	up-trate	to	
maximum	tolerated	dose	

	
•  In	those	with	acute	decompensated	
heart	failure,	ini-ate	only	once	
pa-ent	is	stable	



Aldosterone inhibi+on


•  Spironolactone	or	eplerenone	
are	recommended	in	all	pa-ent	
with	HFrEF	(EF<35%)	who	
remain	symptoma-c	despite	
ACE-I	or	beta	blocker	

	
•  Reduced	mortality	and	
hospitaliza-on	

	
•  Renal	func-on	and	Potassium	
should	be	checked	regularly,	
especially	on	ini-a-on	



Our pa+ent


She	was	given:	
•  Lasix	40mg	po	bd	for	her	conges-on	
•  Enalapril	2,5mg	po	bd	up--trated	to	5mg	po	bd	
•  Carvedilol	6.25	mg	po	bd	

•  Spironolactone	25mg	po	daily	was	added	to	provide	
symptom	relief	aner	a	week	
•  K	and	renal	func-on	was	monitored		

She	remains	symptoma-c	

NOW	WHAT	WOULD	YOU	DO?	



Dose recommenda+ons


Slowly	up--trate	to	the	maximum	dose	that	is	tolerated	by	the	pa-ent	



GET	HELP		



Ivabradine


•  Slows	heart	rate	by	
inhibi-ng	the	If	channel	in	sinus	node	

	
• Reduced	endpoint	of	
mortality	and	
hospitaliza-on	in	
those	with	LVEF	<35%,	
in	SR,	on	OMT	
including	a	
betablocker	with	a	HR	
s-ll	>70	

SHIFT	Trial	



Cardiac Resynchronisa+on Therapy Indica+ons




A word on Iron deficiency and anemia


•  Iron	deficiency	is	
common	in	heart	failure		
• Associated	with	worse	
prognosis	
•  2	RCT’s	IV	iron	(FAIR-HF	/	
CONFIRM-HF)	
•  Improvement	in	exercise	
capacity	
•  Reduced	heart	failure	
hospitaliza-ons	



Take home messages


•  The	diagnosis	of	heart	failure	remains	a	clinical	diagnosis	
•  Natriure-c	biomarker	tes-ng	is	a	useful	rule-out	test	if	
unsure	of	diagnosis	

	
•  ACE-inhibitors,	beta-blockers	and	mineralocor-coid	antagonists	
remain	the	mainstay	of	treatment	

	
•  Remember	to	up--trate	to	maximum	doses	
	
•  Do	refer	if	no	improvement	on	these	for	evalua-on	for	more	
specialized	therapies	including	newer	drugs	and	device	therapy	



The End 




Slides to see as op+onal


•  Speakers	may	want	to	put	in	their	own	slide	of	
hydralazine	and	nitrate	
• A	slide	on	digoxin	
	





•  Sacubitril/Valsartan	is	
superior	to	Enalapril	in	
reducing	death	and	
hospitaliza-on	for	
heart	failure	
•  Indicated	to	replace	
ACE-I	in	ambulatory	
HFrEF		pa-ents	who	
remain	symptoma-c	
despite	OMT	

Angiotensin Receptor Neprilysin Inhibitor





